Read Microsoft Word - 031991A.doc text version

GASBOY Model 25, 26, 27, 28 & 250 Pumps

6-12

09/11/03

Parts List

PUMP & MOTOR ASSEMBLY, MODELS 25 - 28 AND MODEL 250

Item Part No. Description

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24

052135 022168 051491 067061 054030 031375 049436 067210 057956 067210 048941 049510 048820 048956 049180 051985 054535 003208 049180 052045 051985 003722 049525 F37683 F37685 F37684 F37686 NOTE:

25 26 27 28 29

051880 023037 026811 066991 065726

Cap Screw, 3/8-16 x 3 Pump Cover Rotor Vane Seal Assembly, includes items 6 - 14 Woodruff Key E-ring Washer Spring Washer O-ring Rotating Seal Ring Floating Seal Ring O-ring O-ring Cap Screw, 3/8-16 x 3/4 Locating Pin Pump Block O-ring Cap Screw, 3/8-16 x 1 1/4 Cap Screw, 3/8-16 x 3/4 Inner Pump Head Slinger Ring, Buna N side toward pumping unit Motor, Model 25 & 250, 60 Hz. Motor, Model 25 & 250, 50 Hz. Motor, Model 26, 27, & 28, 60 Hz. Motor, Model 26, 27, & 28, 50 Hz. When replacing a Model 25 motor, item numbers 6, 10, and 13 on page 6-3 must be replaced if replacing an AO Smith motor with a Franklin. In addition, it may be necessary to drill a clearance hole in the Model 25 side frame to prevent the on/off switch threads from interfering with the side of the unit. Cap Screw, 5/16-18 x 1/2 Bypass Cover Gasket Bypass Valve Assembly Tube, Bypass Valve

09/11/03

6-13

Information

Microsoft Word - 031991A.doc

2 pages

Report File (DMCA)

Our content is added by our users. We aim to remove reported files within 1 working day. Please use this link to notify us:

Report this file as copyright or inappropriate

812643


You might also be interested in

BETA
Section 1
Document:
81000-123_ds